City of St. Joseph, Missouri

Facilities Plan

Volume 2

Wastewater Facilities
Assessment Report

Executive Summary

Our
Water ... M
Our s

Future

PROTECTING THE MIGHTY

MI1SSOURI
$5T. JOSEPH, MO

By

BLACK & VEATCH

~ Building a world of difference:

Work Order No. 09-001
B&V Project 163509

October 29, 2010



Black & Veatch Corporation Volume 2

Facilities Plan Wastewater Facilities Assessment Executive Summary
Table of Contents
1.0 a1 oo [UTod o] o ST 1
20 TM-WW-1: Existing Conveyance and Water Protection Facility Assessment......1
3.0 TM-WW-2: Eastside Wastewater Service ASSESSMENT ........cccovverererereneresennenns 4
4.0 TM-WW-3: Screening and Grit Remoal Facilities............cccccoveviviieiicieccc e 9
[...]
station (increase clarifier size from 120 foot to 130 foot diameter to
meet future Phase 111 needs).

Existing aeration basin modifications (add diffusers).

New centrifugal blowers within existing Blower Building.

Phase Il (Year 2019) — Total Phosphorous Removal

(0}

Phase

New chemical feed and storage system and building.

Il (Year 2029) - Total Nitrogen Removal (Nitrification/

Denitrification)

(0]

(0}

New IFAS fine screen building.

Domestic oxic basins with IFAS media (reuse existing aeration
basin volume).

Domestic anoxic basins (reuse existing aeration basin volume).
Wholesale industrial anoxic, oxic, post-anoxic, and reaeration
volume (reuse six existing aerobic digester basins).

New methanol chemical feed and storage system and building

(contiguous to chemical feed facilities for phosphorous removal).

Table 11 summarizes the opinion of probable project cost for the phased

implementation of the recommended facilities.

Wastewater Executive_Summary_final.doc 19 10/29/10

B&V PN 163509



Black & Veatch Corporation Volume 2
Facilities Plan Wastewater Facilities Assessment Executive Summary

Table 11
Opinion of Probable Project Cost for Phased Implementation of
Recommended Nutrient Removal Facilities *

Phase Project Cost ** $
| — Ammonia Removal 24,740,000
Il — Total Phosphorous Removal 3,314,000
I11 — Total Nitrogen Removal 30,498,000
Total * 58,552,000

1. Costs given in May 2009 dollars.

2. Project cost includes allowances for electrical, instrumentation and controls,
sitework, general requirements, contingency, and engineering, legal, and
administration.

3. Project costs do not include costs for standby power facilities. These costs are
presented in TM-WW-9 — Site Considerations, Utility Improvements, and
Ancillary Facilities.

4. Total cost includes Phase | piping not reused in Phase I1I.

An aeration system evaluation was completed to determine the anticipated
aeration blower needs of future facilities to be installed at the WPF. This study also
evaluated the use of centrifugal blowers to replace the existing positive displacement
(PD) blowers when the existing PD blowers reach the end of their useful life or can no
longer provide the needed airflow due to future aeration requirements.

A comparative life cycle cost analysis determined single-stage centrifugal blowers
were the lowest life cycle cost option to meet future aeration needs at the WPF; however,
the life cycle cost of multi-stage blowers with adjustable-frequency drives (AFDs) was
within 10 percent of the lowest cost option. At this level of study, the two options are
considered equivalent from a life cycle cost perspective. City staff has concerns with
maintenance issues associated with AFDs. Therefore, the recommended replacement
alternative for the existing PD blowers is five single-stage centrifugal blowers. During
detailed design of the blower replacement project, evaluation of the use of multi-stage
blowers with eddy current drives should be considered as an alternative to the single-
stage blowers.

The existing PD blowers are unable to meet the anticipated aeration demands of
the future nitrification or nitrification/denitrification (Phase | or Phase IlI) facilities as
presented in this technical memorandum; however, City staff efforts to reduce the
influent nitrogen loading from the wholesale customers and industrial users to the WPF

could result in reduced air requirements. Prior to the construction of future Phase | or 111

Wastewater Executive_Summary_final.doc 20 10/29/10
B&V PN 163509



Black & Veatch Corporation Volume 2
Facilities Plan Wastewater Facilities Assessment Executive Summary

facilities, air flow requirements should be revisited in light of any new WPF influent
loading data. It is recommended that the existing PD blowers continue to be used to
provide aeration until they reach the end of their service life or they are no longer able to

meet the aeration needs of future facilities.

6.0 TM-WW-5: Disinfection Facilities
The MDNR NPDES permit for the WPF requires disinfection of effluent flow by
December 31, 2013. Permit requirements mandate disinfection of treated effluent occurs
from April 1 through October 31 each year. In addition to flows from the WPF,
disinfection will be required for treatment of effluent from the future HRT facility to be
constructed as part of Phase IA of the Combined Sewer Overflow (CSO) Control
Facilities Assessment. This technical memorandum documents the results of disinfection
technology screening to narrow the technologies and configurations for further evaluation
as well as an economic assessment of the selected alternatives. The following
alternatives were considered for disinfection of flows from the WPF and from the future
HRT:
. Alternative 1 — Combined ultraviolet (UV) disinfection of WPF and HRT
flows (108 mgd)
. Alternative 2 — Combined bulk sodium hypochlorite and sodium bisulfite
disinfection of WPF and HRT flows (108 mgd)
. Alternative 3 — Combined on-site generation of sodium hypochlorite and
bulk sodium bisulfite for disinfection of WPF and HRT flows (108 mgd)
o Alternative 4 — UV disinfection of WPF flows (54 mgd), bulk sodium
hypochlorite and sodium bisulfite disinfection of wet weather flows from
HRT (61 mgd)
. Alternative 5 — UV disinfection of WPF flows (54 mgd), on-site
generation of sodium hypochlorite and bulk sodium bisulfite for

disinfection of wet weather flows from HRT (61 mgd)

Based on an evaluation of each of the alternatives on the criteria of project capital
investment, O&M costs, net present worth, and non-economic factors, Alternative 1 —

Wastewater Executive_Summary_final.doc 21 10/29/10
B&V PN 163509



Black & Veatch Corporation

Volume 2

Facilities Plan

Wastewater Facilities Assessment Executive Summary

Combined UV disinfection of WPF and HRT flows is recommended for implementation.

Table 12 presents the results of the project capital, O&M, and net present worth analysis

for each of the alternatives.

Table 12
Net Present Worth Costs by Disinfection Alternative *
Alternative
Alternative 5
Alternative | Alternative 4 54 mgd UV
Alternative 2 3 54 mgd UV +
1 108 mgd 108 mgd + 61 mgd
108 mgd Bulk On-site | 61 mgd Bulk | On-site
uv Hypochlorite | Generation | Hypochlorite | Generation
$ $ $ $ $
Net Project
Capital Present 16,933,000 | 17,942,000 26,295,000 22,461,000 28,701,000
Worth 2
\(/)v%m Fresent 8,340,000 | 90,400,000 | 13,480,000 | 46,110,000 | 10,700,000
\T\(/);?thet Present | o5 573000 | 108,342,000 | 39,775,000 | 68,571,000 | 39,401,000

1. Costs given in May 2009 dollars. Present worth calculated on a 20-year project life at 5% interest.

2. Net present worth represents the present worth of project costs less the remaining value of facilities at the end
of the 20-year project life. A 7% per year escalation rate was applied to capital costs. Service life for
determination of replacement frequency and salvage value was estimated as follows: structures — 50 years;
equipment, electrical, instrumentation and controls — 20 years.

3. O&M costs were assumed to escalate at 5% per year.

From a project capital cost standpoint, Alternative 1 was found to be
approximately equivalent to the next lowest project capital cost alternative (Alternative 2
— 108 mgd bulk sodium hypochlorite). The O&M evaluation demonstrated that the
combined UV alternative is the lowest cost alternative on the basis of annual O&M costs.
Likewise, the net present worth analysis showed that Alternative 1 is the lowest cost
option on the basis of net present worth. The net present worth of the 108 mgd UV
alternative ($25 million) is about $14 million less expensive over the 20-year life cycle
than the next closest alternative.

On the basis of non-economic criteria, UV disinfection is the highest ranking

technology. UV disinfection does not require significant use of hazardous chemicals, is

Wastewater Executive_Summary_final.doc 22 10/29/10

B&V PN 163509



Black & Veatch Corporation Volume 2
Facilities Plan Wastewater Facilities Assessment Executive Summary

independent of the chemicals market, will not form disinfection byproducts, and is fairly
straightforward to operate and maintain after initial training.

It is recommended that the City initiate the design for the 108 mgd combined UV
disinfection facility to treat WPF and HRT flows. Figure 14 shows a conceptual layout
of the proposed UV disinfection facility. The design should consider phasing of the UV

equipment to treat HRT flows, based on the anticipated timing of the HRT construction.

7.0 TM-WW-6: Biosolids Facilities Evaluation

As part of the overall Facilities Plan, the current capacity of the existing WPF was
analyzed. This technical memorandum discusses the capacity of the solids treatment
facilities, including the following processes:

. Dissolved Air Flotation (DAF) Thickening

) Anaerobic Digestion (Thermophilic/Mesophilic System)

) Belt Filter Press (BFP) Dewatering

Future design conditions, as presented in TM-WW-4 — Nutrient Removal
Facilities, were used to determine the capacity of the existing solids treatment equipment
based on the original design parameters for each treatment process. Design flows from
TM-WW-4 were used to calculate the solids quantities presented in Table 13. As shown
in the table, two scenarios were evaluated. “Combined Influent Wastewater” would treat
both municipal and wholesale industrial wastewater in the same liquid treatment process
while “Separate Activated Sludge Systems” would provide separate liquid stream
treatment for the municipal and wholesale industrial wastewater customers. Regardless of
scenario, all solids generated through liquid stream treatment would be processed through
the existing solids treatment equipment.

Table 13 includes both the projected solids production with and without chemical
phosphorus removal. As the impact of chemical phosphorus removal results in a minimal
increase in total dry solids, the production numbers without chemical phosphorus
removal were used in this evaluation. Reduction in nutrient loading to the WPF might
also allow biological phosphorus removal to be considered in lieu of chemical
phosphorus removal.

Wastewater Executive_Summary_final.doc 23 10/29/10
B&V PN 163509



Black & Veatch Corporation

Volume 2

Facilities Plan

Wastewater Facilities Assessment Executive Summary

Table 13
Projected Solids Production
Combined Influent Separate Activated
Units Wastewater Sludge Systems
Maximum | Annual | Maximum | Annual
Month Average Month Average
Plant Influent Flow mgd 34.2 20.4 34.2 20.4
Primary Sludge
Flow mgd 0.14 0.08 0.14 0.08
Total Solids % 2.70 2.70 2.70 2.70
Volatile Solids % 60.0 71.0 60.0 71.0
Dry Solids ppd 30,410 18,760 30,520 18,980
WAS (without chemical phosphorus removal)
Flow mgd 0.42 0.43 0.38 0.37
Total Solids % 0.82 0.39 0.92 0.44
Volatile Solids % 82.0 82.0 78.0 78.0
Dry Solids ppd 28,840 13,980 29,040 13,560
Total Dry Solids ppd 59,250 32,740 59,560 32,540
(without chemical
phosphorus removal)
WAS (with chemical phosphorus removal)
Flow mgd 0.48 0.51 0.42 0.43
Total Solids % 0.82 0.39 0.92 0.44
Volatile Solids % 68.0 68.0 68.0 68.0
Dry Solids ppd 33,100 16,450 32,060 15,830
Total Dry Solids ppd 63,510 35,210 62,580 34,810
(with chemical
phosphorus removal)

Existing equipment capacities as presented in the 2003 Design Memorandum for

the Wastewater Treatment Plant Improvements project (Camp Dresser & McKee, Inc.
(CDM), Delich Roth & Goodwillie, P.A. (DRG), and Snyder & Associates) are shown in
Table 14. Since construction of these improvements, the thermophilic digestion process

has been modified to use two thermophilic digesters in series with Digester No. 3,

originally a mesophilic digester, converted to a thermophilic digester. This operational

change is reflected in Table 14.

Wastewater Executive_Summary_final.doc 24

B&V PN 163509

10/29/10



Black & Veatch Corporation

Volume 2

Facilities Plan

Wastewater Facilities Assessment Executive Summary

Table 14
Existing Equipment Capacities
Treatment Process Value
Dissolved Air Flotation
Number of units 2
Design solids loading rate (each), ppd 80,640
Surface area (each), sf 1,680
Design solids loading rate, pph/sf 2
Hydraulic capacity (total), mgd 5.7
Feed solids concentration, % 0.5
Blend/Surge Tank
Number of units 1
Volume (total), cf 5,380
Thermophilic Digesters
Number of units (operated in series) 2
Active volume thermophilic digester (excluding cone), cf 258,000
Active volume Digester No. 3 (excluding cone), cf * 155,000
Design flow, mgd 0.191
Design volatile solids load, ppd 40,590
Design solids retention time thermophilic digester, days 10°
Design solids retention time Digester No. 3, days 6°
Mesophilic Primary Digesters
Number of units 2°
Active volume per tank (excluding cone), cf 155,000
Design solids retention time per tank, days 6°
Two-tank design solids retention time, days 12°
Integrated Digestion System (thermo + meso)
Design volatile solids destruction, % 55-65
Secondary Digester
Number of units 1
Active volume per tank (excluding cone), cf 155,000
Belt Filter Press
Design solids loading rate, pph/meter 1,100
Design cake solids, % total solids 25
Operating schedule
Days per week 3to4
Hours per day 6

1. Original DAF equipment has been replaced with EDUR pumped mix units.
2. Original design considered one thermophilic digester, three mesophilic digesters, and one

spare/holding digester. Current operation is with two thermophilic digesters and one

mesophilic digester.

3. Not identified in design documents. Value calculated by Black &Veatch.
4. Three mesophilic digesters are available; only one is currently in operation. One of the two

units currently out of service is considered to be a secondary digester.

Wastewater Executive_Summary_final.doc 25
B&V PN 163509

10/29/10



Black & Veatch Corporation Volume 2
Facilities Plan Wastewater Facilities Assessment Executive Summary

The capacity of the existing equipment plus the planned future additional BFP
(budgeted for fiscal year 2013) was compared to the projected solids quantities at future
conditions. The DAF thickening, thermophilic digestion, and BFP dewatering processes
appear to have adequate capacity for the projected solids production, allowing for one
spare DAF at annual average and maximum month conditions and one spare BFP at
annual average conditions (three BFPs would be required at maximum month
conditions). Based on two mesophilic tanks in service, the existing system cannot meet
the original 18 day mesophilic solids retention time (SRT) as indicated in the 2003 CDM
Design Memorandum at future conditions. However, with the current digester operating
configuration, the actual mesophilic detention requirement may be less than the original
18 days. Total digestion SRT (thermophilic and mesophilic) is 24 days.

Several factors that impact the capacity of the digestion process include the
primary and waste activated solids concentration and primary and secondary volatile
solids. Part of the CSO control program will result in stormwater separation of two of the
main wastewater collection system interceptors that contribute flow and inert material to
the WPF. This separation will result in a change to volatile content of the primary solids.
The exact impact of these changes cannot be fully determined at this time. This
evaluation has been conducted using the lowest average historical primary solids
concentration. Additional sampling will need to be completed as improvements are made
to the wastewater collection system to confirm the primary volatile solids concentration.
In addition, the City is working with both wholesale and other industrial users to reduce
the flows and loads discharged to the WPF. Additional testing will need to be completed
over time to verify the volatile content of the waste activated sludge as well.

A graphical comparison of process capacity and projected solids loadings (in
terms of plant influent flow) is shown in Figure 15. As recommended in TM-WW-4 —